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5. POWER SPECTRAL DENSITY TEST

5.1 APPLIED PROCEDURES /LIMIT

FCC Part15 (15.247) , Subpart C

Section

Test Item

Limit

Frequency Range
(MHz)

Result

15.247

Power Spectral

Density

8 dBm
(in any 3KHz)

2400-2483.5

PASS

Spectrum Parameters Setting
Attenuation Auto
Span Frequency = the frequency band of operation

RB RBW > 3kHz

VB VBW > 3RBW
Detector Peak

Trace Max Hold

Sweep Time Auto

5.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block

diagram below,

5.1.2 DEVIATION FROM STANDARD

No deviation.

5.1.3 TEST SETUP

EUT

5.1.4 EUT OPERATION CONDITIONS

SPECTRUM
ANALYZER

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special operating
condition is specified in the follows during the testing.
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5.1.5 TEST RESULTS

Mode Test Channel ?desgqia%cl)_keval (d Blr_wir/’r:]SiI:Hz) Result
Low -1.772 8 PASS

802.11b Moddle -1.787 8 PASS
High -2.505 8 PASS

Low -3.121 8 PASS

802.11g Moddle -2.916 8 PASS
High -3.698 8 PASS

Low -3.667 8 PASS

802.11n20 Moddle -2.686 8 PASS
High -4.587 8 PASS

Low -7.494 8 PASS

802.11n40 Moddle -6.368 8 PASS
High -7.67 8 PASS
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802.11b

802.11g

[ Fepigh Spectumm Aty - et 54
3

Ref Offset5.41 dB
Ref 20.00 dBm

Center 2.41200 GHz
#Res BW 100 kHz

Center Freq 2.412000000 GHz

Avg Typs: RMS
NG Test -~ Trig: FreeRun AvglHold: 100/100

FGainLaw Atten: 30 4B
Mkr1 2.412 60 GHz
-1.772 dBm

Span 30.00 MHz
Sweep 3.733 ms (1001 pts)

#VBW 300 kHz*

[ Kesight Spectrum Ansiyzer - Swept 54
[

Center Freq 2.412000000 GHz

Ref Offset5.41 dB
Ref 20.00 dBm

Center 2.41200 GHz
#Res BW 100 kHz

“Avg Typs: RIS

PNG: Fast —»—  Trig: FreeRun Avg Hold: 100100
IFGaindow aAtten: 30 B

Mkr1 2.404 47 GHz|

-3.121 dBm|

Span 30.00 MHz

#VBW 300 kHz* Sweep 3.733 ms (1001 pts)

2412MHz

2412MHz

[ Fepigh Spectumm Aty - et 54
3

Center Freq 2.437000000 GHz

Ref Dffset 628 dB
Ref 20.00 dBm

Center 2.43700 GHz
#Res BW 100 kHz

Avg Typs: RMS
Trig: Free Run AvglHold: 100/100

Atten: 30 dB

Span 30.00 MHz

#VBW 300 kHz* Sweep 3.733 ms (1001 pts)

[ Kesight Spectrum Anshyzer - Swept 54
[

Center Freq 2.437000000 GHz

Ref Dffset 628 dB
Ref 20.00 dBm

Center 2.43700 GHz
#Res BW 100 kHz

“Avg Typs: RIS

PNG: Fast —»—  Trig: FreeRun Avg Hold: 100100

IFGainiow #Atten: 30 dB
Mkr1 2.441 65 GHz
-2.916 dBm|

Span 30.00 MHz

#VBW 300 kHz* Sweep 3.733 ms (1001 pts)

2437MHz

2437MHz

[ Fepight Spectium Ansiyzer - Swept SA-
i

Center Freq 2.462000000 GHz

Ref Dffset 635 dB
Ref 20.00 dBm

Center 2.46200 GHz
#Res BW 100 kHz

Avg Type: RMS
PRO:fast ~»- Trig: FreeRun AvglHald: 1001100
IFGainiow aAtten: 30 4B

Span 30.00 MHz
Sweep 3.733 ms (1001 pts)

#VBW 300 kHz"

[ Fepight Spectium Ansiyzer - Swept SA-
i

Center Freq 2.462000000 GHz

Ref Dffset 635 dB
Ref 20.00 dBm

Center 2.46200 GHz
#Res BW 100 kHz

Avg Type: RMS
PND Pest —+-  Trig: FresRun T o0
IFGain:Law #Atten: 30 dB

Span 30.00 MHz

HVBW 300 kHz" Sweep 3.733 ms (1001 pts)|

2462MHz

2462MHz

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dI-cert.com

Page 45 of 61



Shenzhen DL Testing Technology Co., Ltd.

Report No.: DL-20220222030E

802.11n HT20

802.11n HT40
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6. 6DB BANDWIDTH TEST

6.1 APPLIED PROCEDURES /LIMIT
FCC Partl5 (15.247) , Subpart C

Section Test Item Limit Frequency Range(MHZz) Result
_ >= 500KHz
15.247(a)(2) Bandwidth _ 2400-2483.5 PASS
(6dB bandwidth)

6.1.1 TEST PROCEDURE

1. Set RBW =100 kHz.

2. Set the video bandwidth (VBW) 2RBW.

3. Detector = Peak.

4. Trace mode = max hold.

5. Sweep = auto couple.

6. Allow the trace to stabilize.

7. Measure the maximum width of the emission that is constrained by the frequencies associated with the
two outermost amplitude points (upper and lower frequencies) that are attenuated by 20 dB relative to the

maximum level measured in the fundamental emission.

6.1.2 DEVIATION FROM STANDARD

No deviation.

6.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

6.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special operating
condition is specified in the follows during the testing.
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6.1.5 TEST RESULTS

aale Limit
Test Channel Bandwidth (MH2) Result
(MHz)

Low 9.091 0.5 Pass

802.11b Middle 8.022 0.5 Pass
High 9.002 0.5 Pass

Low 16.367 0.5 Pass

802.11g Middle 16.3 0.5 Pass
High 16.381 0.5 Pass

Low 16.35 0.5 Pass

802.11n HT20 Middle 17.28 0.5 Pass
High 17.302 0.5 Pass

Low 36.292 0.5 Pass

802.11n HT40 Middle 35.446 0.5 Pass
High 35.802 0.5 Pass
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802.11n HT20

802.11n HT40
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03:13:55 P Feb 18, i

GHz Radia Std: None
Avg[Hold: 100/100

Center Freq:
Trig: Free Ry
#Atten: 30 4B

2.412000000
un

Radio Device: BTS
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-2.4292 dBm)|

FGain:Low

e
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Ref 26.35 dBm

ICenter 2.462 GHz
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Center 2.452 GHz
#Res BW 100 kHz

#VBW 300 kHz

Total Power 20.8 dBm

% of OBW Power
xdB

99.00 %
-6.00 dB

sTATUS g

Center Freq 2.452000000 GHz
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7. ANTENNA REQUIREMENT
7.1 STANDARD REQUIREMENT
15.203 requirement: For intentional device, according to 15.203: an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device.

7.2 EUT ANTENNA

The EUT antenna is Internal antenna, It comply with the standard requirement.
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8. TEST SEUUP PHOTO
Radiated Measurement Photos
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Conducted Measurement Photos
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